
GRAND TRAVERSE AREA WATER 
SYSTEMS MASTER PLAN  

 
Submitted to the 

City of Traverse City 
 
 

Submitted on 
September 8, 2008 

 
Revised May 3, 2010 to include  

Addendum I dated 12/22/2009 and 
Appendix L dated 2/5/2010 

 
 

Submitted by 
Wilcox Professional Services, LLC 
with Black & Veatch Corporation 

 



Table of Contents 
 

 
I. EXECUTIVE SUMMARY, CONCLUSIONS AND RECOMMENDATIONS 1 
 
A. Introduction  1  
  
B. Resource Protection     2 
C. Technical Recommendations  4 
 
II. STUDY BACKGROUND     8 
 
A. Background/Statement of Problem   8 
B. Project Goals      8 
C. Project Organization     9 
D. Study Area/Participation Level   10 
 
III. PUBLIC INPUT     13  
 
IV. DESCRIPTION OF EXISTING SYSTEMS  14 
[...]
would also allow the raw water surface wash to be discontinued and optimize raw water use. 

3.3 Expansion Considerations 
As water use in the Grand Traverse Region continues to grow, production will need to increase at the Water 
Treatment Plant.   One way to defer a large capital expenditure for new facilities is to continue to use the 
existing filters with an increase in the filtration rate from 4 gpm/sf to 5 gpm/sf.   
 
Source water quality allows for a 5 gpm/sf filtration rate most of the time.  Turbidity of the source is low, and 
dosages of coagulant are not large.  The within-filter sample systems present in three of the filters permit 
collection of filter performance data useful for demonstrating the capability of the filters to operate 
successfully at 5 gpm/sf.  If the hydraulic capacity were available, most of the time the plant could be 
operated at a filtration rate of 5 gpm/sf instead of the present rate of 4 gpm/sf. 
 

Page 127



 

Plant staff has reported that during pumping tests performed in conjunction with the previous expansion 
study, the flocculation basins exhibited water levels at high pumping rates that may be of concern in any 
increased flow through the plant.  An hydraulic analysis of the plant would be required to determine if any 
bottlenecks may exist that would need to be addressed in conjunction with an increase in plant capacity by 
uprating unit processes. 
 
During the summer of 2008, staff has operated Filters #4 and #5 at a 5 gpm/sf filtration rate with diatoms 
and algae present in the raw water.  On July 14, the filter runs at 5 gpm/sf lasted for 9 hours and 12 hours 
before reaching 10 foot terminal head loss.   During the July 9 meeting, plant staff reported that when filters 
were operated at 5 gpm/sf, filtered water turbidity did not exceed 0.04 ntu and typically was about 0.03 ntu.  
Thus it is possible to produce very low filtered water turbidity when operating at a 5 gpm/sf filtration rate. 
 
The potential difficulty for operating filters at 5 gpm/sf relates to filter run length, backwash frequency, and 
the settling characteristics of spent washwater discharged to the washwater lagoons.  As indicated in the 
table on effect of filter run time on net water production below, if 1.0 hour is the interval of time for a filter to 
be out of service for backwashing, when filter runs are shorter than 20 hours, the time between backwashes 
decreases to less than 4 hours.  During the July 9 meeting, staff indicated that about 4 hours of time is 
appropriate for settling the spent washwater before it is discharged to the Bay.  If settling time is shorter, the 
total suspended solids (TSS) concentration of the discharge is higher, and the discharge limit on TSS could 
be exceeded.  The table indicates that with all filters operating, the time interval between backwashes is 3.2 
hours for 15-hour runs, and only 2.2 hours for 10-hour runs. 

Page 128



 

 Effect of Filter Run Time on Net Water Production at 4 gpm/sf and 5 gpm/sf Filtration Rates 
Run hrs Hrs + 1 = 

time interval 
between 
start of run# 

Number of 
runs in 120 
hrs of 
operation*, 
and number 
backwashes 
per day 

Hrs 
between 
filter 
backwashes

Total hrs of 
water 
production 
from all 
filters in 24 
hours 

Backwash 
water used 
in 24 hours, 
gallons, 
based on 
25,000 
gallons per 
BW@ 

Gallons 
filtered per 
day, all 
filters 
operating at 
4 gpm/sf 

Net gallons 
produced 
per day at 4 
gpm/sf, 
subtracting 
backwash 
water from 
total 
production 

Gallons 
filtered per 
day, all 
filters 
operating at 
5 gpm/sf 

Net gallons 
produced 
per day at 5 
gpm/sf, 
subtracting 
backwash 
water from 
total 
production 

25 26 4.62 5.2 115.4 115,500 19,233,300 19,118,000 24,042,000 23,927,000 
20 21 5.71 4.2 114.3 142,750 19,050,000 18,907,000 23,812,000 23,670,000 
15 16 7.50 3.2 112.5 187,500 18,750,000 18,562,000 23,438,000 23,250,000 
12 13 9.23 2.6 110.8 230,750 18,466,700 18,236,000 23,083,000 22,852,000 
10 11 10.91 2.2 109.1 272,750 18,183,000 17,910,000 22,729,000 22,456,000 
8 9 13.33 1.8 106.7 333,300 17,783,000 17,450,000 22,229,000 21,896,000 
# Allowance for time out of service for backwashing and returning filter to service 
* For all filters operating 24 hrs/day, 120 hrs of filter operation represents the maximum possible hours of uninterrupted operation 
@ Based on DEQ Sanitary Survey performed in 2000 by Brian Thurston 
 

Page 129



 

As the Traverse City Water Treatment Plant is presently configured, operating all filters with runs of 15 
hours duration, or less, can become difficult because of the need to clarify spent washwater sufficiently to 
discharge it to the Bay and meet water quality limitations.  It is important to note that although short runs are 
more likely to be incurred at a filtration rate of 5 gpm/sf, depending on source water quality, short runs also 
could happen when operating at 4 gpm/sf if there were, for instance, an algae bloom.   The obstacle to 
increased water production at the plant appears to be the spent washwater treatment system.  If the settling 
characteristics of spent washwater could be improved so it settled in a shorter time, operating the plant 
during times when runs are shorter should be feasible.  Present practice is to discharge spent washwater 
and allow it to settle in lagoons, without any added coagulant chemical or polymer to facilitate floc formation 
and improved settling.   
 
Rather than risk a water quality violation by discharging TSS greater than permit limits, plant staff needs to 
evaluate use of coagulant or polymer to improve the settling characteristics of the spent washwater.  Jar 
tests with turbid spent washwater collected during backwashing should be helpful in identifying the 
appropriate dosage of treatment chemical to use to enhance settling. 
 
Alternatively or in conjunction with coagulant addition, incorporating air scour into the filtration backwash 
should also reduce the hydraulic loading on the washwater lagoons.  This is discussed in Section 3.2 of this 
report.  It may also be possible to discharge water to the sanitary sewer, which would also assist in reducing 
hydraulic loading on the washwater lagoons. 
 
The primary purpose of the Water Filtration Plant is to produce drinking water that meets MCLs and the 
internal goals of the City of Traverse City, and to produce that water in sufficient quantities to meet the 
needs of the water customers.  If the spent washwater treatment and disposal approach is a limiting factor 
on water production, then addressing that limitation may be the most cost-effective approach to making sure 
that water production is not limited by an external factor not related to pretreatment and filtration.   
 
An increase to 5 gpm/sf in filtration rate would allow an increase in treatment plant rated capacity to 25 mgd 
(or slightly less depending on filter backwash duration if held to this rate during filter backwashes as well), 
and therefore may only be feasible if demands are not expected to exceed much over 20 mgd in the near to 
mid-term future.  Expansion beyond this will require addition of treatment facilities. 
 
The main water quality problem occurs when algae is present, which shortens filter runs and causes T&O 
problems when algal decay products are metabolized by other organisms, and MIB and Geosmin are 

Page 130



 

produced.   The T&O issues may have the greatest likelihood of being an impediment to uprating filters to 5 
gpm/sf. 
 
Potential T&O problems could be mitigated using a variety of technologies including granular activated 
carbon (GAC), ozone, or UV/peroxide.  The filter media could be replaced with GAC.  However, empty bed 
contact time is an important design parameter for GAC filters, and higher filtration rates result in lower empty 
bed contact times for a given filter bed.  If GAC filtration were adopted, a key question would be how deep 
could the beds be, and what contact time could be attained. 
 
If filtration at 5 gpm/sf or GAC filtration were contemplated, using deeper filter beds for filters 1 through 3 
would be recommended.  Filter media is presently about 1 foot below the bottom of the washwater troughs 
in these filters.  The trough elevation would be raised, and concrete troughs could be replaced with 
fiberglass troughs.  Also lower profile underdrain filter blocks with porous plate caps would replace graded 
gravel for media support.  These changes would provide more room for additional filter media.  Filters 4 and 
5 have about four feet between the top of the media and the bottom of the troughs, which means adding 
more media to these filters is even easier to complete. 
 
If improvements to the media filters occur, an effort should be made to include a filter to waste system for all 
filter systems.  This is true even if the existing lagoon system is not immediately improved and additional 
improvements were required before the filter to waste could be implemented. 
 
It is also possible to improve plant performance by installing an ozone system.  Ozone is a strong oxidant 
that is capable of providing disinfection, providing microflocculation benefits, and oxidizing taste and odor 
compounds from algal byproducts.  Additionally, ozone treatment often results in a reduction to disinfection 
byproduct formation.  If bromine is present in the water source then there are process controls that are 
necessary to prevent the formation of bromate, which is a regulated disinfection byproduct.  Hence, testing 
and sampling is necessary before an ozone system could be adequately evaluated and designed. 
 
Ozone is introduced into the raw water in an ozone contactor where the oxidation takes place.  This 
oxidation results in disinfection credits and has a tendency to affect organic material such that the potential 
for chlorine-contact-based disinfection byproducts are oftentimes reduced.  The ozone also oxidizes taste 
and odor causing compounds, resulting in a more aesthetically appealing water.  Additionally, it has been 
well documented that ozone provides the benefit of microflocculation whereby less coagulant is required, 
after ozone oxidation, to achieve the same degree of flocculation and sedimentation. 

Page 131



 

 
Ozone systems are automated and require oxygen, which is usually stored on site in liquid oxygen tanks.  
Operating an ozone system requires monitoring of temperature, pH, flow rates, and ozone residual 
concentration.  Additionally, an ozone destruct system must be monitored and maintained.  Hence, there are 
a variety of instruments that must be calibrated and maintained.  
 
As an alternative to ozone, an advanced oxidation system using ultraviolet light and peroxide, abbreviated 
UV/peroxide, could also be used to increase plant performance.  Combining UV and peroxide results in the 
formation of a hydroxyl radical, which is a very potent oxidant.  The UV/peroxide process effectively oxidizes 
a broad spectrum of dissolved organic material.  Like the ozone system, the UV/peroxide option provides 
taste and odor mitigation, and disinfection.  The UV lights provide disinfection by disrupting the reproductive 
capabilities of pathogens.  Taste and odor mitigation involves the introduction of peroxide and increase UV 
light intensity.  Because of the additional energy required for taste and odor mitigation, the UV system would 
be arranged in a matrix whereby portions of the UV system could be turned off when treatment for taste and 
odor was not necessary. 
 
After the UV/peroxide oxidation process, peroxide residual remains that must be quenched.  This is 
accomplished using chlorine, which then serves as a disinfectant residual for distribution of the finished 
water.  When the UV/peroxide system is being used, chlorine consumption will increase for the water 
treatment plant. 
 
A system using UV/peroxide consists of UV reactors arranged in parallel with ability to feed hydrogen 
peroxide upstream for advanced oxidation when taste and odor mitigation is necessary.  The hydrogen 
peroxide system would consist of a storage tank, day tank, and transfer/metering pumps. 
 
Membrane filtration has been suggested as a process worthy of consideration when capacity expansion is 
needed.  Although microfiltration or ultrafiltration would strain out particles and attain very high removals of 
cyst-sized particles, a membrane process used alone could not provide an answer to T&O issues.  
Therefore if a production increase is carried out using membranes, T&O problems would have to be dealt 
with by use of another process such as ozone or UV/peroxide. 
 
Most membranes are oxidant tolerant polymeric membranes, and lately ceramic membranes are being 
evaluated for drinking water treatment.  These membranes are capable of operating in direct membrane 
filtration mode.  Membrane filtration operates more efficiently when there are fewer suspended solids in the 

Page 132



 

water being filtered.  Fewer suspended solids correspond to less membrane fouling and lower pressure 
loss.  Additionally, fewer solids results in longer operation between backwash and cleaning cycles.  That 
said, even during conditions when the solids loading may increase, the physical barrier of the membrane 
system results in low solids filtrate. 
 
The auxiliary equipment for the membrane system consists of blowers, compressors, CIP equipment, 
pumps, valves, instruments, and controls necessary for operation.  Operation of a membrane system is PLC 
based and highly automated.   
 
Membrane cleaning is required periodically using chemical solutions.  These chemical solutions need to be 
neutralized before they are discharged to the lagoons.  Non-chemical backwash streams can be returned to 
the front of the plant resulting in greater overall plant water recovery. 
 
In addition to the overall maintenance of the membrane system, the membrane elements have a useful life 
of seven to ten years and require replacement at the end of their useful life. 
 
Whether consideration should be given to increasing the filtration rate in the future will partly depend on the 
quality of East Bay water with regard to T&O.  If filtration through GAC is adopted in the future, the empty 
bed contact time for filters operated at 5 gpm/sf might not be sufficient for coping with T&O.  This 
determination would need to be made using pilot filters or by operating a full-scale filter at 5 gpm/sf and 
evaluating removal of T&O. 
 
Based on the projected MDD of 17 mgd for year 2017 and 21 mgd for year 2037, the WTP may be able to 
delay capital improvements to meet further demands for some time, if T&O problems remain in check.  
Reliability improvements, and increasing the filtration rate as previously discussed, will allow demands to be 
met throughout the planning period.  The single largest factor affecting the ability to continue to meet 
projected demands with the existing treatment facilities with minor modifications, will be the situation with 
T&O.  Increasing and/or sustained T&O issues may dictate the need to consider alternative treatment 
technologies such as GAC, ozone, or UV/peroxide and therefore dictate the need for more immediate 
treatment process improvements. 
 
Attached below is a table indicating the impacts of the improvements considered. 

Page 133



 

Process Crypto 
Mitigation/ 
turbidity 
removal 

DBP 
precursor 
removal 

Control 
of MIB / 
geosmin 

Operational 
considerations 

Adapting to 
existing plant 

Capital Cost 
Impact 

Operating 
Cost Impact 

Direct 
filtration, 
dual media, 
5 gpm/sf 

Poor/ 
Good 

Poor, due to low 
dose of coagulant

Poor Need to adequately settle 
washwater in lagoons limits 
direct filtration capability if 
runs are in the range of 12 
hours. 

No physical 
changes to filtration 
needed.  Some 
question about 
hydraulic capability 
of plant. 

LOW 
No added costs 
unless troughs 
are raised.  
Some 
piping/hydraulic 
improvements. 

VERY LOW 
Costs increase 
in proportion to 
water 
production. 

Direct 
Filtration, 
GAC media, 
5  gpm/sf 

Poor/ 
Good 

Good while 
adsorption 
capacity remains 

Very Good Need to adequately settle 
washwater in lagoons limits 
direct filtration capability if 
runs are in the range of 12 
hours.   EBCT for GAC at 5 
gpm/sf may be shorter than 
desired.   GAC replacement 
about every 3 years. 

Same hydraulic 
concerns as direct 
filtration.  Need to 
raise backwash 
troughs for deeper 
GAC beds, likely to 
need baffled 
troughs to minimize 
GAC losses in BW. 

VERY LOW 
Changes to 
raise troughs, 
recommend 
installation of 
baffled troughs 

LOW 
Vendor 
indicated GAC 
replacement 
cost of $50,000 
per filter bed, 
plus labor for 
changeout. 

Ozone Excellent/ 
Very Good 

Good 
Very Good if 
before GAC 

Excellent Biological filtration after 
ozone preferred to minimize 
organics suited for food for 
bacteria in distribution 
system. 

Need building for 
ozone generation, 
plus ozone contact 
basins, might need 
higher head on raw 
water pumps 

HIGH 
Filtration needs 
to remain in 
place – smaller 
footprint than 
UV/peroxide 

LOW 
Liquid oxygen 
and energy will 
cost more than 
the savings in 
coagulant use. 

UV-peroxide Excellent/ 
No added 
turbidity 
removal with 
this process 

Uncertain Excellent High operating cost for 
geosmin/MIB, so operate 
for this purpose only when 
geosmin/MIB present.  
Hydrogen peroxide is a 
safety concern and 
increases chlorine use.  
Otherwise use UV only for 
inactivation of 
Cryptosporidium 

Need modest-sized 
facility for UV 
reactors and 
peroxide storage 
and feed.   

MODERATE 
Filtration needs 
to remain in 
place 

LOW to HIGH 
When UV only, 
costs are low, 
but when 
UV/peroxide is 
needed, costs 
are high. 

Page 134



 

Process Crypto 
Mitigation/ 
turbidity 
removal 

DBP 
precursor 
removal 

Control 
of MIB / 
geosmin 

Operational 
considerations 

Adapting to 
existing plant 

Capital Cost 
Impact 

Operating 
Cost Impact 

Membranes Excellent/ 
Excellent 

none none Membranes require pump 
to provide driving force 
through membranes.   
Membrane replacement 
periodically.  Membrane 
washwater and chemical 
treatment liquid wastes 
require disposal. 

Install membrane 
equipment within a 
building.  Pumping 
needed for this 
process 

HIGH 
Compared to 
building 
additional 
filters, 
membranes will 
be feasible. 

MODERATE 
Pumping 
energy, 
membrane 
replacement, 
and chemicals 
for cleaning. 

Page 135



 

 

 
In conjunction with any plant expansion, it is also recommended that additional finished water storage 
volume be provided. 

3.4 Raw Water Pumping  
The Low Service Pumping Station is located at the shore of the East Bay and pumps raw water through a 
30 inch diameter pipeline to the treatment plant.   The station is equipped with four pumps, rated as follows: 
 

Table VI.C.3 
Low Service Pump Ratings 

Pump Number Rating Year Installed Comments 

Pump 1 5.7 mgd 1966  

Pump 2 5.7 mgd 1966  

Pump 3 8 mgd 1972  

Pump 4 8 mgd 1993  
 Note:  Year indicated in table is the date of the construction contract under which the pump was installed. 

 
The station also includes two traveling water screens; discharge of screens is to a sanitary sewer.  The 
station is constructed of a circular caisson, divided into two wetwells. 
 

3.4.1  Reliability Considerations 
No significant issues with existing facilities at the Low Service Pumping Station are reported by plant staff.  
The primary concern is related to current firm pumping capacity and its ability to support the treatment 
facility rating of 20 mgd.  Conflicting reports of actual capacity are provided by the recent Sanitary Survey 
and a recent expansion report.  It appears the Sanitary Survey rating is based on addition of the rated 
capacities of the pumps, while the expansion study rating was based on actual pump tests.  Since the rated 
capacities of the individual units are not all at the same operating head, the pump test rating is considered 